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CERTIFIED MILL TEST REPORT

DATE 9/17/10 NUCOR-YAMATO STEEL co' 100% MELTED AND MANUFACTURED IN LLS.A.
P.C. BOX 1226 e BLYTHEVILLE,AR 72316 Alt shapes produced by Nucor-Yamato Steel are cast
INVOICE NO. 367631 and rolled ko a fully killed and fine grain practice.
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'E"J nssgaﬁ:nou oty | HEAT # Y%D statucry | starwoms [FHONG TE:AHPA P.M:G:S:Enm c Mn P 8 Si Cu | Ni Cr | Moy ¥V Cb | CE
R $n |Pem ci
raTio | MPa MPa % c JOULES :

1({c12 - 20.7}161(353921 .78[ 51000 65000 24 07| .70 Lo09(.023] .24| .29 .11} .07 .03 .00|.008( .24

40" .80 53000 660090 26 L0l .14
C310 x 31.8 352 448 24 f
12,192 M 365 455 28
2|Cl2 - 20.7(258|353924] .81| 54000 67000 26 .07 .71 .013|.032| .23| .32| .12 .15 .03| .001.009| .26
40" .81 55000| 68000 24 .01 .14
C310 = 31.8 372 462 26
12,192 M 379 469 24
3|Cl2 - 20.7(265{353927 ,79|53000) 67000 25 .08 .70 .013|.022( .24 .28| .11| .10 .03} .00}.008] .26
40" .78} 54000| 68000 27 .01} .15
C310 x 31.8 365 462 25
12.192 M 3721 4e9| 27
4ic12 - 20.7| 30(353934 .82|59000| 72000 23 .08 .90 .014(.0241 .23| .30| .11 .12y .03 .00(.021] .29
40" .B5[ 60000( 71000 22 .01 .16
C310 x 31.8 407 496 23
12,192 M 414 490 22
5(cl2 - 20.7| 23(353938 .85 60000 71000 25 .07] .91 .015(.027| .23| .28| .12 .14 J3| .00(.015| .28
40" .81 57000 70000 24 ' 1| .15
C310 = 31.8 414 490 25
12.192 M 393 483 24
6|C2 - 20.7| 11§353940y .82( 58000 71600 23 .07 .91| .016|,0287 .24| .26f .1¢| .14 .03] .0C|.020| .27
40" .82| 58000 71000 24 .01 .15
C310 x 31.8 400 490 23
12,192 M 400 490 24
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ELONGATION BASED ON 3.00 INCH GAUGE LIEINGTH STATE OF ARKANSAS COUNTY OF MISSISSI
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| hereby certify that the contents of this report are
accurate and correct. All test results and operations 17 09/
performed by this material manutaclurer are in Day of

compliance with the requirements of the material ( E pA |g| 1 q !h )
specificalions listed in the Speciflications Block above, QUALITY ASSURANCE w OTARY
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